



Original Date:- 051297
 Issue Date:-
 Version Nbr:- 0
 Date Modified:- N/A

Item	Stock Code	Description	Qty
1	NC10/01	Frame Base	1
2	NC10/02	Left Leg	1
3	NC10/03	Right Leg	1
4	NC10/04	Lock Pin	4
5	NC10/05	Hair Pin	4
6	NC10/06	Bolt, M6	1
7	NC10/07	Nut M6	1
8	NC10/08	Main Support Post	1
9	NC10/09	Bolt	6
10	NC10/10	Nut & Washer M14	7
11	NC10/11	Main Jib	1
12	NC10/12	Bolt M15	1
13	NC10/13	Washer	1

Item	Stock Code	Description	Qty
14	NC10/14	Nut, M18	1
15	NC10/15	Hydraulic Unit	1
16	NC10/16	Bolt, M16	1
17	NC10/17	Nut & Washer M16	2
18	NC10/18	Bolt	1
19	NC10/19	Handle	1
20	NC10/20	Washer	1
21	NC10/21	Bolt, M5	4
22	NC10/22	Jib	1
23	NC10/23	Bolt, M14	1
24	NC10/24	Hook & Chain Assy	1
25	NC10/25	Jack Handle	1